DOE/EIS-0007-D

| DRAFT
ENVIRONMENTAL IMPACT STATEMENT

April 1978

U.S. DEPARTMENT OF ENERGY






DOE/E1S-0007-D

DRAFT
ENVIRONMENTAL IMPACT STATEMENT

Low Btu Coal Gasification
Facility and Industrial Park

Georgetown, Kentucky

April 1978

U.S. DEPARTMENT OF ENERGY

Washington, D.C. 20545







LIST OF TABLES

TABLE OF CONTENTS

LIST OF ILLUSTRATIONS

SUMMARY

CHAPTER I PURPOSE AND STRUCTURE
Purpose
Organization

A.
B.

CHAPTER II
A.
B.
C.
D.
E.
F.

CHAPTER III
A.
B.
C.

D.

DESCRIPTION OF THE PROPOSED ACTION

Purpose

Methodo logy

Organization

Background and Objectives
Project Location

Project Description

1.
2.
3.
4.

5.

Construction and Technical Assistance
Material Feedstocks and Feedrates
[...]
(3) Police and Fire Protection

Georgetown and Scott County have police protection services with a combined total personnel of
26, and 8 radio-dispatched patrol vehicles. Both areas are served by volunteer fire departments with
a combined volunteer total of 40. A delineation of police and fire protection facilities for the imme-
diate Scott County area is presented in Table III-47.

f. Housing, Utilities and Transportation Facilities

(1) Housing

In 1970, Georgetown's housing stock was, in general, newer, better-equipped and more fully utilized
than were Scott County's or Kentucky's in general (see Table III-48). Fifty-seven percent of Georgetown's
units were built after 1959, compared to 33 percent for the county and 25.1 percent for the state.
Although the majority of the housing units in Georgetown were owner-occupied, a relatively high propor-
tion of them were renter-occupied (41.1 percent in Georgetown, 35.7 percent in Scott County). In
addition, it is important to note that there was (and is now) a very low vacancy rate in the Georgetown
area. Thus, it is not surprising that both median rent and ''median value, year-round, owner-occupied
units" were higher in Georgetown than in Scott County or in Kentucky.

In the fall of 1976, the Blue Grass Area Development District (BGADD) updated the 1970 housing
data for Georgetown, Stamping Ground, Sadieville, and the remainder of Scott County (see Table III-49).
The survey indicated that the housing stock in Scott County, and particularly in Georgetown, was more
fully utilized in 1976 than it was in 1970. BGADD estimated a need for 145 additional housing units
in Georgetown, 9 in Stamping Ground, 5 in Sadieville, and 1453 in the remainder of Scott County by 1980,
based upon Kentucky Department of Commerce population projections. These projections predicted an
additional housing need of 306 units in Georgetown, 20 units in Stamping Ground, 11 units in Sadieville,
and 301 units in the remainder of Scott County by 1990.

BGADD also generated projections for housing needs based upon the Battelle Population Projection

model. The Battelle estimates are higher than those of the Kentucky Department of Commerce. By 1980,



111-87

Table III-46. Health Care Facilities in Scott County

Local Medical Personnel

Physicians - 10

Dentists - 5

Hospitals
General Hospital Location Beds
John Graves Ford Memorial Georgetown 40

General hospital facilities and services - 2 laboratories, EKG, nursery, emergency room, operating
rooms, obstetrical sections, diagnostic X-ray, inhalation therapy, opthalmology, orthopedics, intensive
coronary care and physical therapy departments.

Medical staff - 10 doctors, 17 registered nurses, 10 licensed practical nurses.

Other Medical Facilities

Scott County Comprehensive Care Center

Ambulance Service

Name - Goergetown-Scott County Ambulance Service

Staff - 3 full-time, 6 volunteers (8 staff members are Emergency
Medical Technicians)

Service - Courty-wide, 24 hours a day

Eguipment - 2 amdbulances, fully equipped

Nursing Homes

Number Beds
Extended care homes 1 50
Personal care homes 2 45
Public Health
Facility - Scott County Health Department
Staff - 3 registered nurses, 2 health environmentalists, family planning

unit with 1 nurse and 1 health service aide, 2 clerks, health officer
(part-time), nutritionist (part-time).

Source: Kentucky Department of Commerce, 1976.




Table III-47.

III-88

Police and Fire Facilities in Scott County, 1977

Squad truck

Other:

1 station wagon

used as an emergency
unit

2 portable

plants

Stamping
Facility Georgetown Ground Sadieville Scott County
Police
Total Staff 19 1 1 7 full-time;
Radio patrol cars 5 1 1 3
Fire
American Insurance
Association Fire Rating 7 7
Volunteers 24 12 14 16
Equipment:
1,000 gpm pumpers 2 1
750 gpm pumpers 1 1 1
500 gpm pumpers 1 1
275 gpm pumpers 1
1,250 gallon tanker 2
1,000 gallon tanker 1

1 van equipped
for use as an
ambulance

1 65-foot aerial
ladder

Source: Kentucky Department of Commerce, 1975: and Southworth, 1977.




Table III-48.

II1-89

Selected Housing Statistics, 1970

Kentucky

Scott County

Georgetown

Number, all-year-round units

Number, single-family
structures (%)

Persons per occupied unit
-owner-occupied

-renter-occupied

Lacking some or all plumbing
facilities(2)

No water (%)
-cold water only (%)

No toilet in unit (%)

Number, owner-occupied
units (%)

Number renter-occupied
units (%)

Renter vacancy rate (%)
Median gross monthly rent ($)

Median value, year-round,
owner-occupied housing

Age of housing

- built before 1950 (%)
- built 1950-1959 (%)

- built after 1959

Median number rooms,
year-round units

1,060,364

849,958 (80.2)

3.
3.
3

NN

220,646 (20.8)

123,667 (11.7)
56,141 (5.3)

184,664 (17.4)

657,909 (62.9)
325,756 (30.7)

8.6

631

12,6002

590,376 (55.7)
145,051 (13.7)
266,307 (25.1)

4.9

5,851

4,541 (77.6)

3.
3.
3

w o

1,338 (22.9)

849 (14.5)
277 (4.7)

1,165 (19.9)

3,330 (56.9)

2,088 (35.7)

9.7

61

14,200

816 (13.9)
583 (10.0)
1,931 (33.0)

4.9

2,741

1,897 (69.2)

NN
.
O O O

130 (4.7)

7 (0.3)
48 (1.8)

17 (0.6)

1,447 (53.9)
1,126 (41.1)

7.0

64
15,800

776 (28.3)
406 (14.8)
1,559 (56.9)

1Excludes one-family homes on 10 acres or more.

2_. . . .
Limited to one-family homes on less than 10 acres and no business on property.

Source: U.S. Bureau of Census, 1972.




III-90

Table III-49. Fall 1976 Housing Data for Scott County

Stamping Remainder of
Georgetown . Ground Sadieville Scott County
Number of occupied units 2,940 188 133 2,985
Number of vacant units 25 0 1 77
Total stock available 2,965 188 134 3,062
Housing classified as
standard (% of total) 2,525 (85.2) 179 (95.2) 69 (51.5) -
Housing classified as
having minor deteriora-
tion (%) 286 (9.6) 7 (3.7) 27 (20.1) -
Housing classified as
having major deteriora-
tion (2) 98 (3.3) 2 (1.1) 18 (13.4) 206 (6.9)
Housing classified as
being structurally
dilapidated (%) 56 (1.9) 0 (0) 19 (14.2) -
Vacancy rate (% of total) 0.8 0 0.7 2.5

Source: Bluegrass Area Development District, 1977.

it is predicted that there will be a need for 462 additional units in Georgetown, l4 in Stamping Ground,
9 in Sadieville, and 290 in the remainder of Scott County. The rate of growth predicted by the Battelle
model decreases considerably after 1980. The BGADD housing analysis concluded that the low-vacancy

rate in Scott County indicated a current need for additional housing units, and that particular atten-—
tion should be paid to housing for low-income people.

(2) Utilities

Electrical Scott County is serviced by the Kentucky Utilities Company, which covers Georgetown

and Stamping Ground, by the Harrison Rural Electric Cooperative Corporation (RECC), and by Owen County
RECC. Kentucky Utilities Company has a generating capacity of 1,615,500 KW, and the East Kentucky
Power Cooperative, which supplies the Harrison and Owen County RECC's, has a generating capacity of
496,000 KW.

Natural Gas Columbia Gas of Kentucky, Incorporated, supplied by Columbia Gas Transmission Cor-
poration, serves Georgetown. Its transmission mains are 36 inches (supplier) and 6 inches (distribu-

tor) in diameter. Natural gas is not available in Scott County except in the Georgetown area.




III-91

Telephone Service South Central Bell services all of Scott County.

Water  Georgetown and most of Scott County are serviced by ihe Georgetown Municipal Water and Sewer
Service. The eastern portion of Scott County is served by the Kentucky-American Water Company, and
Stamping Ground is served by the Stamping Ground Municipal Water Works. The West Scott County Water
District services rural western Scott County, deriving its raw water from Eagle Creek at Sadieville.
The Great Crossing Water District, Inc., serves the southern corner of Scott County and purchases its
water from the Georgetown system. For the most part, the water main system does not extend to the
northern sector of the county. Table III-50 lists relevant data on water companies in Scott County
with the exception of the Great Crossing Water District, Inc. The Georgetown Water and Municipal Sewer
Service has recently upgraded the water treatment plant capacity to approximately 4.0 mgd. The system
currently serves a population of 10,000. Current average daily demand is 1.4 mgd. Current peak daily
demand is 1.8 mgd (Proctor, Davis, and Ray, 1977). Approximately 10 percent of the volume is utilized
by industrial facilities. A listing of these facilities appears in Table III-51. The location of
the water treatment plant is shown in Figure III-18.

The major source of water for the Georgetown area is Royal Spring. During normal conditions Royal
Spring is capable of meeting the demand. However, during drought conditions, its flow may drop to 0.5
mgd which is insufficient to meet the demand. There are emergency supplies impounded behind Elkhorn
Creek Dam and De Garis Dam. The total storage capacity of these reservoirs is 64,000,000 gallons. It
has been projected that during a drought as severe as that of 1953, Royal Spring and the impoundments
would not be sufficient to meet the demand (Proctor, Davis, and Ray, 1977).

Sewer System The Georgetown wastewater treatment facility accommodates the wastewater generated
by 2,846 customers compp?sed of 2,722 residential, 113 commercial, and 1l industrial. The characteris-
tics of the wastewater treatment plant are shown in Table III-52. The waste treatment plant is located
west of U.S. 25 on the south bank of North Elkhorn Creek.

The plant was upgraded and expanded in 1975. The new plant incorporates a raw sewage pumping
station, static screens, rotating biological contactors, clarifier, chlorinator, aerobic and anaero-
bic digestors, sludge thickener, and sludge drying beds. The facility has a nominal design capacity
of 3.0 mgd. The upgraded facility was designed to discharge an effluent conforming to a BOD5 of
30 mg/l and total suspended solids of 30 mg/l (Proctor, Davis, and Ray, 1977).

Table III-53 presents a summary of analysis for the months of May, 1975 to April, 1976. Average

flow to the plant during this time period was 1.12 mgd. The plant was in violation of their NPDES

permit limitations (BOD5 = 30 mg/l and TSS = 30 mg/l) during August, 1975 and January, February, and

April, 1976.




Table III-50. Water in Scott County

Company serving Georgetown: Georgetown Municipal Water and Sewer Service
West Main Street
Georgetown, Kentucky 40324
(502) 863-1156
Source: Royal Spring and two impoundments on the North Forks of Elkhorn Creek
Treatment plant capacity: 4,000,000 gpd
Average daily consumption: 1,300,000 gallons
Peak daily consumption: 1,600,000 gallons

Type treatment: Chemical and chlorine addition, flocculation, clarification,
filtration

Storage capacity: 1,400,000 gallons

Size lines: Up to 16 inches

Average pressure: 80 psi

Average temperature: 55°F.(winter; 75°F.(summer)

Monthly water fees:
Wholesale and Industrial Consumers

First 300 cu ft - $2.60 (minimum)

Next 300 cu ft .94 per 100 cu ft
Next 1,000 cu ft .71 per 100 cu ft
Next 2,400 cu ft .64 per 100 cu ft
All over 4,000 cu ft .53 per 100 cu ft

Tap-on Charge: Residential - $225
Commercial and Industrial - On application

Company serving Stamping Ground: Stamping Ground Municipal Water Works
Stamping Ground, Kentucky 40379
(502) 535-6223

Source: North Fork of Elkhorn Creek and Buffalo Springs

Treatment plant capacity: 322,000 gallons

Average daily consumption: 20,000 gallons

Peak daily consumption: 30,000 gallons

Type treatment: Pre-chlorination, coagulation, sedimentation, filtration

Storage capacity: 55,000 gallons
Size lines: 6 inches
Average pressure: 75 psi

Average temperature: 46°F.




III-93

Table III-50. Water in Scott County (Concluded)

Monthly water fees: 2,000 gallons or less $ 4.00 (minimum)
5,000 gallons 6.25
10,000 gallons 9.25
15,000 gallons 11.75
20,000 gallons 13.75
25,000 gallons 15.75
50,000 gallons 23.25
100,000 gallons 35.75
150,000 gallons 48.25
200,000 gallons 60.75

Tap-on Charge: None
Fee for installing a new meter: $100

Surface water source: North Elkhorn Creek
Average discharge: North Elkhorn Creek near Georgetown, 161 cfs (25 years, USGS)
Expected groundwater yield: 50 to 200 gpm in central portion of county and along
southwestern boundary; 5 to 50 gpm in southern half
of county; 5 gpm or less in remainder of county
Company serving the eastern portion of Scott County: Kentucky-American Water Co.
P 0. Box 7500
2300 Richmond Road
Lexington, Kentucky 40502
(606) 269-2386
Source: Kentucky River and impounded reservoirs
Treatment plant capacity: 40,000,000 gpd
Average daily consumption: 27,000,000 gallons
Peak daily consumption: 37,000,000 gallons
Type treatment: Coagulation and filtration
Storage capacity in Scott County: 899,999 gallons2
Size lines in Scott County: 12, 8, 6, 4, and 2 inches
Average pressure: 90 psi

Average temperature: 68°F,

Monthly water fees: Commercial Users

First 7,000 gallons - $10.50 (minimum)

Next 3,000 gallons - 1.50 per M gallons

All over 10,000 gallons - 1.00 per M gallons

Large Industrial Users

First 225,000 gallons or less $337.50

All over 225,000 gallons 0.55 per M gallons

Tap-on Charge: None

1 . . . . .
An expansion project increasing the water treatment plant capacity to 4,000,000 gpd has been completed.
A study to upgrade flow in various sections of the system is to begin in the summer of 1976.

2Includes a 380,000-gallon standpipe recently completed at Sadieville.

Source: Kentucky Department of Commerce, 1976.




III-94

Table III-51. Major Industrial Water Users Served by the Georgetown
Municipal Water System

Title Products Total Employment
Blue Ribbon, Pen & Imprinted pens, pencils 120
Pencil Co., Inc.
C&C Cutter Co. Cutting tools 16
Carbide Products, Carbide tools, accessories 72
Inc.
Electric Parts Electrical wire, wiring 291
Corporation harness
Georgetown American Motor Shafts 60
Swiss Products, Inc.
Georgetown Cable Electronic wiring, 85
Products, Inc. components
Georgetown Ballpoint pens 58
Industries, Inc.
Georgetown Metal Metal stampings 70
Stamping Co.
Georgetown Tool Tool, dies 12

& Mfg. Co., Inc.

Hydro Plastic Co.

Johnson Service Co.

Kentucky Die
Casting Corp.

Kentucky Heat
Treating Co.

Mallard Pen &
Pencil Co., Inc.

Preferred Stampings,
Inc.

Stiohn Products
Corporation

Universal Wire
Spring Division,
Hoover Ball &
Bearing Company

Typewriter parts, plastic
parts

Environmental control systems

Aluminum die casting

Heat treating

Wood case pencils, ballpoint

pens

Metal .stampings

Tools, fixtures

Auto seat springs,
furniture springs

Source: Kentucky Department of Commerce, 1971 Kentucky Directory of Manufacturers.




III-95

Table III-52. Sewerage in Scott County

Company serving Georgetown: Georgetown Municipal Water and Sewer Servicel

West Main Street
Georgetown, Kentucky 40324
(502) 863-1156
Design capacity: 3,000,000 gpd
Average daily flow: 1,000,000 gallons; peak daily flow - 1.8 mgd
Treatment: Secondary plus
Type treatment: Static screens, rotating biological contractors, clarification, chlorination
Treated effluent discharged into: North Elkhorn Creek
Size of sanitary mains: Up to 18 inches
Size of storm mains: 24 to 36 inches

Rates: 75 percent of monthly water bill

Tap-on charge: Residential - $225
Commercial and industrial - On application

Company serving Stamping Ground: Stamping Ground has received a Federal grant award for the
construction of a sewerage system. Sewer lines have been
installed throughout the city and the construction of the
treatment plant is expected to be completed in the spring
of 1978. The sewage treatment plant will provide tertiary
treatment and will have a design capacity of 100,000 gpd.

1 . . . .

A project to increase the capacity of the wastewater treatment plant to 3,000,000 gpd and to improve
the treatment process has been completed. A project to correct infiltration and inflow problems in
the sewerage system began in the summer of 1976.

Source: Kentucky Department of Commerce, 1976.